

外科

《乳癌後化学療法》

レジメン名

乳癌TC療法 (DOC+CPA)

<1クール>

3週を1クールとする

薬剤名	投与量	投与スケジュール							
		1	2	3	4	5	6	7-21	22(1)
抗がん剤									
ドセタキセル80/20mg(DOC)	75mg/m ²	↓						↓	
エンドキサン500/100mg(CPA)	600mg/m ²	↓						↓	
前投薬									
デキサート6.6/1.65mg注	6.6mg	↓						↓	
グラニセトロン1mgバッグ (生食50mL)	1mg	↓						↓	
自宅で内服		1	2	3	4	5	6	7-21	22(1)
デカドロン錠0.5mg	8mg/日 2×	3→ →							